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Report Sponsor Certificate Issue Date Product Details

Alseal Marketing Sdn, Bhd.
Lot 2291, Jalan Kampung Baru, Kg. 
Baru Sungai Buloh, 47000 Selangor 
De, Malaysia.

15 October 2018 Alseal AS-202 Fire Retardant Silicone 
sealant

Introduction
The element of construction described below was assessed by this laboratory on behalf of the test sponsor in accordance 
with the stated test standard and achieved the results stated below. Refer to the referenced Assessment Report(s) or 
Regulatory Information Report(s) for the complete description of the assessment construction. 

Referenced Assessment Report Test Methods Report Issue Date Report Validity Date
FAS180452c.1 AS 1530.4:2014 15 October 2018 31 October 2023

Description of Assessment Product and Performance
The scope of this assessment is limited to the fire resistance of Alseal AS-202 Fire Retardant Silicone sealant protecting 
control joints in walls and floors if tested in accordance with AS1530.4 – 2014 and assessed in accordance with AS4072.1-
2005.
The proposed construction shall be as tested in EWFA 53596800d.2, EWFA 43878800g.1 and EWFA 53596801d.1 in 
accordance with EN-1366-4:2006 and shall be assessed as if tested in accordance with AS 1530.4-2014 and assessed to 
AS 4072.1-2005 for wall and floor constructions and subject to following variations: 

• Floors made from a minimum 250 mm thick concrete.
• Walls constructed from minimum 250 mm thick masonry, concrete or AAC. 
• Walls with sealant at the exposed and unexposed side, exposed side only and unexposed side only.

Conditions/ Validity
 THIS CERTIFICATE IS PROVIDED FOR GENERAL INFORMATION ONLY AND DOES NOT COMPLY WITH 

THE REGULATORY REQUIREMENTS FOR EVIDENCE OF COMPLIANCE. 
 Reference should be made to the relevant test report or regulatory information report to determine the 

applicability of the test result to a proposed installation. Full details of the constructions and justification for the 
conclusions given, along with the validity statements, are given in the assessment reports.

 The results of these fire tests may be used to assess fire hazard, but it should be recognized that a single test 
method will not provide a full assessment of fire hazard under all conditions.

TESTING AUTHORITY Exova Warringtonfire Australia Pty Ltd
Address Unit 2, 409-411 Hammond Road, Dandenong, Melbourne, VIC 3175
Phone / Fax T: +61 (0)2 8270 7600 / F: +61 (0)2 9299 6076 
ABN 81 050 241 524
Email / Home Page www.exova.com
Authorisation  Prepared By:                                               Reviewed By:

                             

                                                                                  

Tanmay Bhat                                                 Hon Wong
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	Appendix A. SUMMARY OF SUPPORTING DATA
	A.1 Test report – EWFA 43878800g.1
	A.1.1 Report Sponsor
	A.1.1.1 Alseal Marketing Sdn. Bhd.
	A.1.2 Test Laboratory
	A.1.2.1 Exova Warringtonfire Aus Pty Ltd, Unit 2, 409-411 Hammond Road, Dandenong, Victoria 3175, Australia.
	A.1.3 Test Date
	A.1.3.1 The fire resistance test was conducted on 15/06/2017
	A.1.4 Test Standards
	A.1.4.1 The test was conducted in accordance with EN1366-4: 2006
	A.1.5 Variations to Test Method
	A.1.5.1 The pressure for the 5-30, 60-5, 75-85, 110-115, 209-240, 270-275 minute period was above the limits prescribed in BS EN1366-4:2006 by up to 10 Pa. This exceeded the pressure requirement of the standard and was therefore more severe than required by the standard.  The furnace pressure was below the limits stated in BS EN1366-4:2006 by 10 Pa between 134-145 minutes due to deterioration of the specimen. The change in pressure is unlikely to have invalidated the result.
	A.1.6 General Description of Tested Specimen
	A.1.6.1 The test assembly comprised of three control joints in a nominally 1584 × 1600 × 250 mm floor constructed from Hebel panels. The Hebel floor was penetrated by three control joints at a nominal length of 1000 mm. Starting on the east were control joints that were 12 mm, 30 mm, and 50 mm wide respectively, that were protected by Alseal AS-202 Fire Retardant silicone sealant. The control joints were sealed from the unexposed side at a depth of half the width of the joint.
	A.1.6.2 Refer to test report for additional details.
	A.1.7 Instrumentation
	A.1.7.1 The test report states that the instrumentation was in accordance with EN 1366-2:2006
	A.1.8 Test results
	A.1.8.1 The test specimen achieved the following result when tested in accordance with EN 1366-4:2006
	A.2 Test report – EWFA 53596800d.2
	A.2.1 Report Sponsor
	A.2.1.1 Alseal Marketing Sdn. Bhd.
	A.2.2 Test Laboratory
	A.2.2.1 Exova Warringtonfire Aus Pty Ltd, Unit 2, 409-411 Hammond Road, Dandenong, Victoria 3175, Australia.
	A.2.3 Test Date
	A.2.3.1 The fire resistance test was conducted on 26/03/2018
	A.2.4 Test Standards
	A.2.4.1 The test was conducted in accordance with EN1366-4: 2006
	A.2.5 Variations to Test Method
	A.2.5.1 The pressure was up to 11 Pa above the limits prescribed in the standard during the 15-20, 30-35, 55-60, 80-90, 115-155, 220-225, 255-265, and 280-285 minute periods. The pressures and temperatures were within the prescribed limits for remainder of the test.
	A.2.6 General Description of Tested Specimen
	A.2.6.1 The test assembly comprised of five control joints in a nominally 1600 × 1600 × 250 mm wall constructed from Hebel panels. The control joints were protected by AS-202 Fire Retardant sealant. The control joints in service A, B, D and E were sealed from the unexposed and exposed side while that in service C was sealed at the exposed side.
	A.2.6.2 Refer to test report for additional details.
	A.2.7 Instrumentation
	A.2.7.1 The test report states that the instrumentation was in accordance with EN 1366-2:2006
	A.2.8 Test results
	A.2.8.1 The test specimen achieved the following result when tested in accordance with EN 1366-4:2006
	A.3 Test report – EWFA 53596801d.1
	A.3.1 Report Sponsor
	A.3.1.1 Alseal Marketing Sdn. Bhd.
	A.3.2 Test Laboratory
	A.3.2.1 Exova Warringtonfire Aus Pty Ltd, Unit 2, 409-411 Hammond Road, Dandenong, Victoria 3175, Australia.
	A.3.3 Test Date
	A.3.3.1 The fire resistance test was conducted on 12/06/2018
	A.3.4 Test Standards
	A.3.4.1 The test was conducted in accordance with EN1366-4: 2006
	A.3.5 Variations to Test Method
	A.3.5.1 None
	A.3.6 General Description of Tested Specimen
	A.3.6.1 The test assembly comprised of one control joint in a nominally 1200 × 1200 × 250 mm floor constructed from Hebel panels. The control joint, (1000 × 30 mm) was protected by Alseal AS-202 Fire Retardant silicone sealant. The control joint was sealed from the unexposed and the exposed side at a depth of 15 mm.
	A.3.6.2 Refer to test report for additional details.
	A.3.7 Instrumentation
	A.3.7.1 The test report states that the instrumentation was in accordance with EN 1366-2:2006
	A.3.8 Test results
	A.3.8.1 The test specimen achieved the following result when tested in accordance with EN 1366-4:2006
	A.4 Relevance of en1366-4:2006 test data with respect to as 1530.4-2014
	A.4.1 General
	A.4.1.1 Reference is made to a fire resistance tests 53596801d.1, 53596800d.2 and 43878800g.1, conducted in accordance with EN 1366-4: 2006 with reference to EN 1363-1: 1999 as applicable. These standards differ from AS1530.4-2014.
	A.4.1.2 The effects of these differences on the fire resistance performance of test specimens listed in section 3 are discussed below.
	A.4.2 Discussion
	Furnace Temperature Measurement
	A.4.2.1 The furnace thermocouples specified in AS1530.4-2005 are type K, mineral insulated metal sheathed (MIMS) with a stainless steel sheath having a wire of diameter of less than 1.0mm and an overall diameter of 3mm. The measuring junction protrudes at least 25mm from the supporting heat resistant tube.
	A.4.2.2 The furnace thermocouple specified in EN1366-4:2006 shall be used as per requirements of EN1363-1:1999, made from folded steel plate that faces the furnace chamber. A thermocouple is fixed to the side of the plate facing the specimen with the thermocouple hot junction protected by a pad of insulating material.
	A.4.2.3 The plate part is to be constructed from 150 ±1 mm long by 100 ±1 mm wide by 0.7 ±0.1 mm thick nickel alloy sheet strips.
	A.4.2.4 The measuring junction is to consist of nickel chromium/nickel aluminium (Type K) wire as defined in IEC 60584-1, contained within mineral insulation in a heat-resisting steel alloy sheath of nominal diameter 1 mm, the hot junctions being electrically insulated from the sheath.
	A.4.2.5 The thermocouple hot junction is to be fixed to the geometric centre of the plate, by a small steel strip made from the same material as the plate. The steel strip can be welded to the plate or may be screwed to it to facilitate replacement of the thermocouple. The strip should be approximately 18 mm by 6 mm if it is spot-welded to the plate, and nominally 25 mm by 6 mm if it is to be screwed to the plate. The screw is to be 2 mm in diameter.
	A.4.2.6 The assembly of plate and thermocouple should be fitted with a pad of inorganic insulation material 97 ±1 mm by 97 ±1 mm by 10 ±1 mm thick with a density of 280 ±30 kg/m3.
	A.4.2.7 The relative location of the furnace thermocouples for the exposed face of the specimen, for AS1530.4-2005 and EN1363.1:1999, is 100mm +10mm and 100mm +50mm respectively.
	A.4.2.8 The furnace control thermocouples required by EN1363.1:1999 are less responsive than those specified by AS1530.4-2014. This variation in sensitivity can produce a potentially more onerous heating condition for specimens tested to EN1363.1:1999, particularly when the furnace temperature is changing quickly in the early stages of the test.
	Furnace Pressure Regime
	A.4.2.9 The heating and furnace atmosphere conditions mentioned in EN1355-4:2006 are based on requirements stated in EN 1363-1:1999.
	A.4.2.10 It is a requirement of AS1530.4-2014 (and AS1530.4-2005) that the furnace be operated such that the pressure of zero be established at a height of 500 mm above the notional floor level of the specimen.
	A.4.2.11 It is a requirement of EN1366-4:2006 and AS1530.4-2005 that for vertical elements, a furnace gauge pressure of 15 Pa is established at the centre of lowest penetration.
	A.4.2.12 It is a requirement of AS1530.4-2014 (including the 2005 version) and for EN1363-1:1999 that for horizontal elements, a furnace gauge pressure of 20Pa is established at a height 100mm below the lowest point of the test construction.
	A.4.2.13 The parameters outlining the accuracy of control of the furnace pressure in AS1530.4-2014 and EN1363-1:1999 are also not appreciably different.
	Integrity Performance Criteria
	A.4.2.14 The integrity criteria differ slightly between AS 1530.4-2014 and EN1363.1:1999
	A.4.2.15 While a specimen maintains its insulation performance, the specimen shall be deemed to have failed the integrity criterion in accordance with AS 1530.4-2005 if it collapses or sustains flaming or other conditions on the unexposed face, which ignite the cotton pad when applied for up to 30 seconds.
	A.4.2.16 Specimens shall be deemed to have failed the integrity criterion in accordance with AS 1530.4-2014 when any of the following occur:
	a) sustained flaming for 10 seconds
	b) a gap forms that allows the passage of hot gases to the unexposed face and ignite the cotton pad when applied for up to 30 seconds.
	c) a gap forms that allows the penetration of a 25mm gap gauge anywhere on the specimen
	d) a gap forms that allows a 6mm × 150mm gap gauge to penetrate the specimen anywhere on the specimen.
	A.4.2.17 Except for minor technical variations, the integrity criteria in EN1363.1:1999 are generally applied in a comparable manner.
	Specimen Temperature Measurement
	A.4.2.18 The specimen thermocouple specification of service penetrations is generally the same for AS1530.4-2014 and EN1366-3.
	Insulation Performance Criteria
	A.4.2.19 The general insulation criteria of AS 1530.4-2014 and EN1363.1:1999 are not appreciably different.
	A.4.3 Application of Test Data to AS 1530.4-2014
	A.4.3.1 The variations in furnace heating regimes, furnace thermocouples and the responses of the different thermocouple types to the furnace conditions are not expected to have significant effect on the outcome of the referenced fire resistance test.
	A.4.3.2 The separating element (Hebel AAC panel) used in all three tests has an established FRL of 240/180/180. Some joints (Services A and E) as tested in EWFA 53596800d.2 (wall configuration) achieved performance levels of above 180 minutes for both integrity and insulation. Similar performance (Service F) was obtained in EWFA 43878800g.1 (floor configuration). In all other cases, where the performance of joints is lower than the separating element, the lowest FRL applies.
	A.4.3.3 Based on the above, it is considered the performance of service penetrations in 150mm thick concrete floor will reduce 180 minutes insulation performance if tested in accordance with AS1530.4-2014.
	A.4.3.4 Based on the above discussion it is considered that the results relating to the integrity and insulation performance of the referenced tests can be used as a basis to assess the FRL of the specimens if tested in accordance with AS1530.4-2014.
	Appendix B. ASSESSMENT OF SPECIFIC VARIATIONS
	B.1 performance of control joints
	B.1.1 Proposed Construction
	B.1.1.1 It is proposed that control joints protected by the Alseal AS-202 Fire Retardant sealant, and tested in accordance with EN1366-1:2006, shall achieve the required fire resistance levels mentioned in Section 5, when subjected to the following variations:
	 Walls constructed from concrete and solid masonry with a minimum thickness of 250 mm shall achieve the same FRL as that when tested on an equivalent thickness AAC wall (Hebel block).
	 Floors constructed from concrete, with a minimum thickness of 250 mm shall achieve the same FRL as those when tested on an equivalent thickness AAC floor panel (Hebel panel).
	 A horizontal control joint in walls (vertical separating elements) sealed on both sides, shall achieve the same or higher FRL with exposure from either side, to that tested for the vertical control joint under the same conditions.
	 Control joints in walls (vertical separating elements) shall achieve the same or higher FRL as those tested in the floor (horizontal separating elements) when sealed on the unexposed side.
	Discussion
	B.1.2 Performance of joints in concrete, masonry and AAC walls
	B.1.2.1 AS 1530.4 stipulates that results obtained for sealing systems in similar types of masonry and concrete construction may be applied to separating elements manufactures from similar type of concrete or masonry within density of ±15% of the tested specimen.
	B.1.2.2 Both referenced tests EWFA 53596800d.2 and EWFA 53596801d.1 were performed with Hebel block walls or AAC. The results from these tests would therefore be applicable to walls constructed from brickwork or concrete with a minimum thickness of 250 mm.
	B.1.3 Performance of joints in concrete floors slab
	B.1.3.1 AS 1530.4 stipulates that results obtained for sealing systems in similar types of masonry and concrete construction may be applied to separating elements manufactures from similar type of concrete or masonry within density of ±15% of the tested specimen.
	B.1.3.2 The referenced tests EWFA 43878800g.1 was performed with Hebel panel floors. The results from these tests would therefore be applicable to floors constructed from concrete with a minimum thickness of 250 mm, provided the control joints are sealed on the unexposed side and to the same depths as tested in EWFA 43878800g.1.
	B.1.4 Performance of horizontal control joints in walls sealed on both ends
	B.1.4.1 Specimens tested in EWFA 53596800d.2 and EWFA 53596801d.1 consisted of multiple control joints in a 250 mm thick Hebel AAC wall, protected on both ends with the AS-202 Fire Retardant sealant.
	B.1.4.2 As discussed in A.4, these results based on tests in accordance with EN1366-4:2006 would be applicable to those as if tested in accordance with AS 1530.4-2014.
	B.1.4.3 The tests were carried out on vertical control joints, where the sealant must not only withstand shrinkage along the edges but also its self-weight, thereby being a more onerous scenario than a horizontal joint exposed to the same conditions.
	B.1.4.4 Based on the above discussion, it would be reasonable to consider that the performance of the sealant would be equivalent if not better for horizontal linear joints of equivalent width and depth in walls, when sealed on both sides and tested in accordance with AS 1530.4-2014.
	B.1.5 Performance of joints with sealant on the unexposed side of the wall
	B.1.5.1 Specimens tested in EWFA 43878800g.1 consisted of multiple vertical control joints in a 250 mm thick Hebel floor panel, protected on the unexposed side with the AS-202 Fire Retardant sealant.
	B.1.5.2 As discussed in A.4, these results based on tests in accordance with EN1366-4:2006 would be applicable to those as if tested in accordance with AS 1530.4-2014.
	B.1.5.3 It is considered that a test in the horizontal orientation (i.e. floor) is more onerous on the control joint compared to an equivalent test in the vertical orientation (i.e. wall) due to the overall higher pressures (and temperatures).
	B.1.5.4 Based on the above discussion, it would be reasonable to consider that the performance of the sealants if tested in the horizontal orientation would be applicable to those if tested in the vertical orientation for joints of equivalent width and depth and sealed on the unexposed side.
	B.1.6 Performance of control joints in walls sealed on both ends
	B.1.6.1 Specimens tested in EWFA 43878800g.1 consisted of multiple control joints in a 250 mm thick Hebel floor panel, protected on the unexposed side with the AS-202 Fire Retardant sealant.
	B.1.6.2 As discussed in A.4, these results based on tests in accordance with EN1366-4:2006 would be applicable to those as if tested in accordance with AS 1530.4-2014.
	B.1.6.3 It is considered that the performance of a control joint with the sealant applied at the unexposed side only is more onerous compared to an equivalent test where the joint is sealed on both ends.
	B.1.6.4 Based on the above discussion, it would be reasonable to consider that the performance of the joints sealed on both sides will be equivalent if not better than those sealed on the unexposed side.
	B.2 Conclusion
	B2.1.1 Based on the discussions in Section B.1, the following can be concluded:
	 Results for control joints when tested on an AAC wall (Hebel block) are applicable to walls constructed from concrete and solid masonry with a minimum thickness of 250 mm.
	 Results for control joints when tested on an AAC floor panel (Hebel) are applicable to floors constructed from concrete, with a minimum thickness of 250 mm.
	 A horizontal control joint protected by AS-202 Fire Retardant sealant, in walls (vertical separating elements) sealed on both sides perform similarly to an equivalent vertical control joint tested under the same conditions.
	 Results for control joints (sealed on the unexposed side) protected by the AS-202 Fire Retardant sealant, tested on horizontal separating elements (floors) are applicable to equivalent joints if tested on vertical separating elements (walls).

